

Works Certificate

in accordance with DIN EN 10204: 2005-01



A Phoenix Mecano Company

Impact Test according to IEC 62262: 2002-02

Cerificat-No.: 690

Test-No.: 1085

Date: 18.08.2016

by order of: Bopla Gehäuse Systeme GmbH

test items

item number:

Product group: 00

Bocube Alu: *1)

BA 100806 F, BA 140806 F, BA 141306 F, BA 141309 F, BA 180806 F,
BA 241306 F, BA 241309 F, BA 281706 F, BA 281709 F,
BA 100806, BA 140806, BA 141306, BA 141309, BA 180806,
BA 241306, BA 241309, BA 281706, BA 281709

Bocube Alu with mounted quick-release fastener BA . . SV (accessorie) *3)

form of testing / result:

IK 08 in combination with IP 66 and IP 68 - 1,2m (2 hours) / IP 69 *2)

test passed

remarks: *1) Color in RAL 7035 und RAL 7024

*2) max. IK 07 in combination with IP 69

*3) max. IK 07 in combination with IP 66 / IP 67

Test executed by:

29.08.2018

P. Hemeier

controlled:

29.08.2018

A. Krömer

use: internal: external:

Attachment: